

IYU SAILCLOTH TEST REPORT

Test Report Date : Jun 5 , 2018

	Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%		
						Warp	Fill	Warp	Fill		Warp	Fill	45°		10lbs	25lbs	50lbs	100lbs	lb	N	
1	340PE	White	0.45	60	355	12.63	8.69	56.18	38.65	200	368.88	420.79	351.27	lb	Warp (1)	0.021	0.046	0.088	0.185	88	391
Lot No: 18-06-013-042						12.03	8.19	53.51	36.43		1640.78	1871.67	1562.45	N	Fill (2)	0.020	0.045	0.096	0.319	70.3	313
						11.69	8.26	52.00	36.74						45° (3)	0.039	0.097	0.260	2.674	36.9	164

